
 
2055 Randolph Street - Huntington Park, CA 90255 

FABRIC SPECIFICATION SHEET

PRODUCT NAME :  600X600D Polyester pu coated______________________________

STYLE # :   SR600PS/PU____________________________________________

CONTENT:        100% POLYESTER

YARNS SIZE:        WARP: 

CONSTRUCTION:      50 X 32

WEAVE:   Plain weave

WIDTH:    60/61"__________________________________________________

FINISH:    DYED, PU, WR 

COATING:   POLYURETHANE

TOTAL WEIGHT:  380 G/YD 

Country of Origin:  Taiwan________________________________________________

CARE INSTRUCTIONS:  Do not machine wash. Surface wipe only 
 
 
 

FABRIC SPECS: 
TEAR - ASTM D2261-96 (Tongue Tear) 

TENSILE - ASTM D5034 : 1990 Grab 1" 

TABER ABRASION - ASTM D3884 

 
 
PLEASE NOTE: 

The test results were provided by and independent testing lab. They are provided as a reference 
only. Manufacturer is responsible for testing products for their specific end use.
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FABRIC SPECIFICATION SHEET 

 

600X600D Polyester pu coated______________________________

SR600PS/PU____________________________________________

100% POLYESTER_______________________________________

WARP: 600D   FILL: 600D________________________

X 32________________________________________________

Plain weave_____________________________________________

__________________________________________________

DYED, PU, WR   Spec : 600-800mm WP______________

YURETHANE________________________________________

0 G/YD  11.2 oz/sq. yd.____________________________

________________________________________________

Do not machine wash. Surface wipe only with mild soap. Hang to dry______

96 (Tongue Tear)   Warp: 20.7 lbs 
Fill : 18.5 lbs 
 

ASTM D5034 : 1990 Grab 1"   Warp: 397.5 lbs 
Fill : 305.8 lbs 
 

ASTM D3884  After 3000 cycles: The tested sample had moderate 
damage, but not broken. 

The test results were provided by and independent testing lab. They are provided as a reference 
only. Manufacturer is responsible for testing products for their specific end use. 
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